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BN fZ B Company information

JiE RS ORI A PR A 7] POWER GLORY BATTERY TECH (SHENZHEN)

CO., LTD.
ELEAA SN 2 W) 9330 4b £ K F1RE X 7K FUBTAS X 4 4 5 306 55 Room 306,
Consignor West Four Row, Heshuikou Village, Heshuikou Community, Gongming Town,
Guangming New District, Shenzhen, China
0717-6300188 cy@szlijia.com http://www.szlijia.com
TR RHE RN A PR A w] POWER GLORY BATTERY TECH (SHENZHEN)
CO.. LTD.
He 77 BT ERYITT EWIRIX 2 W 74k & K AL X G 7K FUBTA P8 X — 4 4 #5306 % Room 306,
Manufacturer West Four Row, Heshuikou Village, Heshuikou Community, Gongming Town,
Guangming New District, Shenzhen, China
0717-6300188 cy(@szlijia.com http://www.szlijia.com
I NFRAKT I AR AR A 7] Guangzhou MCM Certification & Testing Co.,LTD
7O AT A X R AR AT R ZERER 13 5.2 T MR R T R S A M AR R
M LA Bk B AR B S — J2 102 % 1/F, Road No.13, Shiguang Road , Panyu
Test lab District,Guangzhou,China
34777630 mark.miao@mecmtek.com }ntp://www.mcmtek.com
{5 & Battery information
2 - ALER R Lithium ey
Name Manganese Dioxide Battery Brand JERHIEA
i AR S ’
Type CREAS0 Original tested type el
G 3.0V ki 600-620mAh
Nominal voltage ) Capacity/energy
fiiig AN Fe HUER 5 Jg i s HEH() 0.165
Description Primary Li-metal cell Li content )
Jii f (kg) 0.0067 AN R HTIR £ )& Hh5T silvery
Mass ) Appearance button metal shell
JRSE B Test information
JR R %S AR B #
Original test report No. LI201.5011007803 Date of test report 2015-01-25
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W v Y25 38.3 % UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.5/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.l
of Tests and Criteria 38.3
T.1 & AL A T.2 R Wt A
Altitude simulation A Passed Thermal test ff Passed
T.3 Rzl ™ T.4 ppz ik A
Vibtation & Passed Shock Friit Passed
T.5 AN HH & A T.6 Ik =
External short circuit it Passed Crush fif Passed
T.7 TERH T.8 Sl 5 A
Overcharge f Forced discharge = Passed
38.3.3 () / 38.3.3(g) /
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WA R b FF & BCA E (kT fa B 0t 432 4 0 g WP e A bR AE TN
ST/SG/AC.10/11/Rev.5/Amend.138.3 #x i % 3K . The tested samples meet the

RN
Corqslmsion requirements of test items of the UNITED NATIONS "Recommendations on the
. TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.5/Amend.1 38.3
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Il TR Vice chief engineer
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